
April 2002 M AGAZI NE OF TH E I NTERNATIONAL WATER ASSOCIATION

International Water
Association

Prospects for a

nuclear boost to

water resources

Disinfection progress 
for wastewater

The private 
sector debate



Public? Private?  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Perspectives from key players in the debate on the role 
of the private sector in water services provision.

Nuclear power’s resource prospects  . . . . . . . . . . . . . 16
Prospects for boosting water resources with 
nuclear desalination.

Latin lessons for the private sector  . . . . . . . . . . . . . . 19
A review a private sector experience in Central 
and South America.

The Dialogue on Water and Climate  . . . . . . . . . . . . . 23 
[...]
the production'.

Three main areas of development were

considered in this project:

● development of a software package for 

automatic information exchange 

between the production activities and 

the wastewater treatment plant

● development of a new intelligent 

adaptive monitoring and control 

system for the wastewater treatment 

plant. The monitoring and control 

system allows an optimal and constant 

effluent quality. The adaptive control 

also ensures efficient energy use

● development and selection of the best 

clean water purification and production

process for the brewery project.

Advanced techniques such as membrane

filtration and oxidation and disinfection 

techniques will be used to produce 

highly purified water that can be used 

as process and cleaning water 

(water re-use)

These developments allow totally integrated

water management, which reduces

groundwater intake, wastewater discharge

and energy use. For more information on

this topic, please contact the author.

Conclusion

Sustainable development is extremely

difficult to measure - there are a lot of

parameters that have an impact on the

process. Modelling and simulation are

interesting tools to use to quantify 

sustainability. When running simulations

it is necessary to take into account a whole

tranche of parameters, so it is interesting

to determin, using sensitivity analysis,

which parameters have the greatest effect

on the behaviour of the model results. ●

References

http://sensitivity-analysis.jrc.cec.eu.int

http://www.ciesin.columbia.edu/

indicators/ESI/index.html

http://www.iisd.org/default.asp

http://sdgateway.net/introsd/

http://www.wbcsd.org/

Life project 'AUCOWACO' (Optimal and

autonomous control of wastewater treatment

plants with structural and intelligent

communication with the production),

final report.

The authors:

Stijn Vanhoutte (svh@hemmis.be) works

in marketing and sales and Youri

Amerlinck (ya@hemmis) is an

environmental consultant, both with

Belgian company Hemmis.

33WATER21 •  APRIL 2002



Included in presentations to the

recent IWA-backed membrane

technology symposium in Tel

Aviv, Israel*, were two interesting

papers covering progress and

latest advances of the technology

in Italy. Common to both was

reference to the Zenogem 

membrane bioreactor (MBR)

technology, based on membranes

produced by Zenon Environmental.

Speakers from the Zenon

company with colleagues from the

universities of Venice, Ancona and

Verona reviewed the application of

Zenogem MBRs to municipal

wastewaters, tip leachates and

effluents from the pharmaceutical

and food industries.

They spoke also of the early

results from pilot scale testing on a

mixed municipal and industrial

effluent being discharged into the

highly sensitive waters of the Venice

lagoon,a project covered specifically

and in more detail in a second

paper by the university speakers.

A concentration on plants

treating pharmaceutical effluents

was clearly indicated with results

presented from nearly 20 Italian

installations in which design

throughputs varied from 50 to

2760 m3/day, with many in the 150

to 500 m3/day range. Process

parameters were equally wide-

ranging, organic loading varying

from 1.4 to 4.3kgCOD/m3/day,

hydraulic retention time from 33

to 168hours and sludge retention

time from 30 to over 200 days.

Across this range the plants

recorded satisfactory performances,

generally removing 90 to over 

98% of COD and almost all

ammoniacal nitrogen.

Less data was produced for

plants treating food industry

effluent or landfill leachates. In

relation to the latter it was noted

that input to a treatment plant is

significantly influenced by the

phase of decomposition within

the landfill. In one 300m3/day

Italian plant referenced here the

influent COD and TKN were

recorded as 6600mg/l O2 and

4500mg/l N respectively. Treatment

removed 99.8% of the nitrogen

but only 66.7% of the COD, mainly

due it was said to the presence of

‘highly recalcitrant’compounds.

While Zenon produces a 21mm

tubular membrane, the

Permaflow, it was noted that the

alternative hollow fibre 

membrane, the ZeeWeed, is more

applicable to the larger flows

generally generated in municipal

wastewater systems. This type of

ultrafiltration membrane, mounted

vertically within modules submerged

within the biological reactor, is 

the configuration in use for

experimental work on a mixed

municipal and industrial effluent

discharging into the Venice lagoon.

This output from the Fusina

wastewater treatment plant has to

be brought into compliance with a

July 1999 government decree

tightening the standards for nutrients

and certain micropollutants in the

treated effluent.

The works uses sequential batch

reactors (SBRs) and secondary

clarifiers and the pilot plant

imitates this with an SBR but with

solids separation by membrane

rather than settling. Flow rate into

the 1.4m3 pilot SBR was 2.4m3/day

and, during the initial work

reported here, the emphasis was

on simulating current conditions

in the full-scale plant. Thus the

membrane eliminated the 

potential for problems associated

with final settling, particularly

rising sludge overflowing into the

final effluent, but sludge was

surplussed so as to keep mixed

liquor suspended solids (MLSS) at

a level reflective of conditions in

the main plant.

Influent to the pilot unit came

from the balancing tank of the

main plant, so was screened and

degritted. The pilot was initially

seeded with nitrifying activated

sludge from the main reactors

where MLSS were 3.4g/l with

about 62% volatile solids. During

the 15 days of experimentation

MLSS in the pilot plant stabilized

at around 3.6g/l with about 

83% volatiles.

Amongst encouraging 

indications from the work were an

average carbon removal efficiency

of around 91% and a steadily

rising ammonia uptake rate.

Biological phosphorus removal,

recorded at around 62%, while

typical of that seen in conventional

activated sludge plants, is expected

to be significantly enhanced

during subsequent phases of

experimentation when MLSS

concentrations will be increased

and the effects of longer sludge

retention times tested.

To these advantages must be

added the positive effects of

practically 100% solids retention by

the membrane with correspondingly

high levels of removal of

microorganisms, trace metals and

other micropollutants. BM

* Membrane Technology for Wastewater

Treatment and Reuse, Tel-Aviv, Israel, 9-13

September 2001, co-sponsored by the

International Water Association.

References

The use of the Zenogem process for

domestic and industrial wastewater

treatment in Italy and preliminary

figures for micropollutants dischage

control in the Lagoon of Venice. S

Monti and L Belli (Zenon

Environmental srl), P Pavan

(University of Venice), P Battistoni

(University of Ancona), and F Cecchi

(University of Verona).

Start-up and preliminary results

of a submerged ultrafiltration

membrane SBR for the treatment of

domestic and industrial wastewater

discharging into Venice Lagoon

(Italy). L. Innocenti and D.

Bolzonella (University of Verona), P.

Pavan (University of Venice), and F.

Cecchi (University of Vernoa).

WATER21 •  APRIL 200234

S
E

W
A

G
E

 T
R

E
A

T
M

E
N

T

Research extends understanding in M BR applications

Construction on what is described

as one of the first privately funded

municipal wastewater projects in

China is underway, following the

ground-breaking ceremony held

at the end of last year on the Xi

Lang treatment plant for the city

of Guangzhou.

Guangzhou is a major

international trade centre for

Southern China. Nearly five

million people live in the city,

which is located on the Pearl River,

some 190 km from Hong Kong.

The treatment plant is being

built under a design, build, finance

and opeate contract awarded to

US-based Earth Tech. The 20-year,

$120 million joint venture

agreement is said to be the first Sino-

American agreement of its kind.

The new treatment plant is to

be completed in two phases. The

first will treat 200,000 m3/day

(52MGD) and serve most of the

city’s Fang Cun District, descibed

as the largest and fastest-growing

district in Guangzhou. This phase

is scheduled for completion in two

years, after which Earth Tech will

manage and operate the system for

18 years.

The second phase will provide

treatment of an additional 200,000

m3/day of wastewater.

Earth Tech president Diane C

Creel commented:‘This is a

significant project not only for

Earth Tech and Guangzhou but for

the global marketplace as well. It

demonstrates the kind of

infrastructure improvements that

can be realised through teaming

relationships with private and

public sector groups.’

She continued:‘As a thriving

metropolis, Guangzhou is growing

at a rate of 13% annually, but faces

severe environmental challenges.

Earth Tech’s financing capabilities

and expertise in total water

management enables us to help

the people of Guangzhou manage

these challenges efficiently.’

Privately funded project underway in China



A A$197 million infrastructure

project, the Illawarra Wastewater

Strategy, is being undertaken for

Sydney Water Corporation by the

Walter-Vivendi Water Joint

Venture. The project focuses on

the region just south of Sydney,

Australia, and will protect the

ocean environment, clean up the

beaches and save drinking water.

The project is due to be

completed in late in 2004, when

the city of Wollongong will have

one of the most technologically

advanced coastal treatment plants

in the world.

Currently wastewater from the

Illawarra region receives treatment

at three separate facilities

(Wollongong, Port Kembla and

Bellambi) prior to near-shore

ocean discharge. The project

involves the consolidation of flows

from these three sewerage

catchments and their transfer, via

new pipelines, to an upgraded

facility at Wollongong for 

high-level treatment and re-use.

The existing treatment plants at

Bellambi and Port Kembla will be

decommissioned and converted

into specialised storm plants,

which will operate only in extreme

wet weather conditions. This will

result in a combined total of six

discharge events per year at 

these two sites.

The Bellambi storm plant will

be constructed underground,

allowing the return of this

picturesque area of coastline to the

public for recreational use. The

plant will use high rate ballasted

sedimentation technology, Actiflo,

in combination with ultraviolet

(UV) disinfection.

The upgraded facility at

Wollongong is designed to treat

flows of up to 177 ML/d (three

times average dry weather flow

(ADWF)) in the biological plant.

This is followed by sand filtration

and UV disinfection.

The design maximum capacity

of the new Wollongong treatment

plant will be 320 ML/d. The flow

in excess of the biological systems

capacity will be treated with the

same combination of technologies

as the Bellambi storm flow

treatment plant, that is Actiflo and

UV disinfection.

The works will include the

augmentation of the existing

conventional activated sludge

plant, by the provision of a new

biological nutrient removal plant

encompassing biological nitrogen

and phosphorous removal

(BioDenipho). Single media sand

filters will be constructed to

provide tertiary treatment and

effluent will then either undergo

UV disinfection prior to discharge

through a new deep-ocean outfall,

or be processed further by a newly

constructed Water Recycling 

Plant (WRP).

The WRP will utilise Memcor

continuous membrane filtration

(CMF) and reverse osmosis (RO)

to produce 20 ML of reclaimed

effluent a day for use at the nearby

BHP steel mill. It is one of the

largest wastewater reuse facilities

in Australia, and has the dual

environmental benefit of

decreasing average ocean

discharge volume by 40%, while

also decreasing the use of potable

water in the steel manufacturing

process by greater than 60%.

Research at Zagreb University,

Croatia, is claimed to have led to

development of a new technology

for the biological treatment of

industrial and municipal wastewaters.

Called Argus (Aerobic Granules

Upgrade System) the technology

depends on use of a granular

biomass instead of a conventional

floc in the activated sludge reactor.

Of the two principal advantages

claimed for the development one

is the high rate of settling obtainable,

allowing for a reduction in size of

the settling tanks and faster

recycling of the active biomass.

In addition the granular

formation is said to maintain a

variety of microorganism strains,

especially of those species capable

of degrading specific compounds

and those with low specific growth

rates that would be vulnerable to

undesirable washout from 

conventional treatment systems.

In the latter category come the

autotrophic microorganisms

essential to the nitrification

process. Thus Argus can protect

against inhibition of nitrification

and, because of this maintained

variety of microorganism strains,

is said also to be better able to

withstand shock loads and to be

capable of degrading xenobiotics.

The Zagreb team has built on

earlier work on the ́ spontaneous

conglomerate forming phenomenon’,

from the early 1990s reports of

such structures in the anaerobic

treatment of sugar industry

wastewaters to more recent

research on granulation associated

with aerobic biomass.

Their pilot plant studies have

used mixed cultures of selected

nitrifying and denitrifying bacteria

in association with a synthetic

mineral medium of ammonium,

potassium, magnesium, iron,

sodium and calcium compounds.

The mixed culture granules were

formed under controlled conditions

of temperature,pH,dissolved

oxygen and ammonia in the medium.

They worked with wastewaters

from the pharmaceutical industry

producing antibiotics, vitamins,

and various chemically synthesised

compounds, and have reported

positive results from a pilot

nitrification/denitrification plant

in which the reactors for 

pre-denitrification, nitrification

and settling had volumes of 30,

230 and 50litres respectively.

They concluded that addition of

the nitrifying/denitrifying mixed

culture granular biomass signifi-

cantly improved process efficiency

over conventional activated sludge

and that granule quality remained

stable even at significant changes

in wastewater quality and system

operating conditions.

A further conclusion was that

aerobic granulation showed good

potential for treatment of different

industrial wastewaters, especially

those from pharmaceutical and

chemical processing. In such

wastewaters a high content 

of xenobiotics can inhibit 

conventional biological treatment.

Results of the development

work are being presented at a UK

conference this month and are

said to be already in course of

application to the upgrading of

several pharmaceutical and

chemical wastewater treatment

plants in Croatia.

The combined development

team, from The Faculty of Food

Technology and Biotechnology at

Zagreb University and the

Croatian Company

EcoEngineering Ltd, expect the

first results from these full-scale

plants to be reported next year. BM

Granular im provem ent to activated sludge

Wastewater solution for I llawarra 

S
E

W
A

G
E

 T
R

E
A

T
M

E
N

T

35WATER21 •  APRIL 2002

The existing Wollongong (LEFT)  and Bellambi treatment plants



A
newly published IWA Scientific and

Technical Report has launched the

next phase in the work of the Association's

Task Group on River Water Quality

Modelling. The Task Group was chartered

in 1997 under the former IAWQ 'to create

a scientific and technical base from which

to formulate standardised, consistent river

water quality models and guidelines for

their implementation.' Its goal was to

create a river water quality model that was